



The report shall not be reproduced without written approval from Intertek
Attention is drawn to the Terms and Conditions for Inspection printed overleaf.

TEST REPORT

NUMBER: BKKH09033926S2

APPLICANT: PT. INDAH KIAT PULP & PAPER TBK
JL. RAYA SERANG KM.76, DESA KRAGILAN/
SENTUL, KEC KRAGILAN SERANG 42184
ATTN: RUDI HERYADI SUKARSA

DATE: FEB 16, 2010
**THIS REPORT SUPERSEDES
THE PREVIOUS REPORT
DATE DEC 17, 2009**

SAMPLE DESCRIPTION:

ONE (1) BAG OF SUBMITTED SAMPLE SAID TO BE **SAVVICOAT (C1S)**

ITEM NAME: **SAVVICOAT (C1S)**
DATE SAMPLE RECEIVED: **DECEMBER 09, 2009**



TEST CONDUCTED:

AS REQUESTED BY THE APPLICANT, FOR DETAILS PLEASE REFER TO ATTACHED PAGE(S)

CONCLUSION:

<u>TESTED SAMPLE</u>	<u>STANDARD</u>	<u>RESULT</u>
SUBMITTED SAMPLE	94/62/EEC DIRECTIVE (PACKAGING WASTE) FOR TOXIC ELEMENTS TEST	PASS
	CONEG (PACKAGING MATERIALS FOR TOXIC ELEMENTS TEST SEE REMARK)	PASS

AUTHORIZED BY :
FOR INTERTEK TESTING SERVICES (THAILAND)

PHANIT HITAPONG
DIVISION MANAGER
TOYS & HARDLINES DIVISION



The report shall not be reproduced without written approval from Intertek
Attention is drawn to the Terms and Conditions for Inspection printed overleaf.

TEST REPORT

NUMBER: BKKH09033926S2

TEST CONDUCTED:

1 TOXIC ELEMENTS ANALYSIS
AS PER 94/62/EEC DIRECTIVE ON PACKAGING AND PACKAGING WASTE, ACID DIGESTION METHOD WAS USED AND TOTAL TOXIC ELEMENTS AND HEXAVALENT CHROMIUM CONTENT WERE DETERMINED BY ATOMIC ABSORPTION SPECTROMETRY AND UV-VISIBLE SPECTROPHOTOMETRY, RESPECTIVELY.

	RESULT IN ppm
LEAD (Pb)	<5
CADMIUM (Cd)	<5
MERCURY (Hg)	<5
CHROMIUM VI (Cr (VI))	<1
TOTAL	<16

REMARK : < = LESS THAN
ppm = PARTS PER MILLION BASED ON WEIGHT OF SAMPLE;

TESTED COMPONENT: WHITE PAPER (SAVVICOAT (C1S))

REMARK : ACCORDING TO 94/62/EEC DIRECTIVE, THE SUM OF CONCENTRATION LEVEL OF LEAD, CADMIUM, MERCURY, AND HEXAVALENT CHROMIUM PRESENT IN PACKAGING OR PACKAGING COMPONENTS SHALL NOT EXCEED THE FOLLOWING :
- 600 ppm BY WEIGHT TWO YEARS AFTER 30 JUNE 1996.
- 250 ppm BY WEIGHT THREE YEARS AFTER 30 JUNE 1996.
- 100 ppm BY WEIGHT FIVE YEARS AFTER 30 JUNE 1996.

TESTING PERIOD: DECEMBER 09, 2009 TO DECEMBER 11, 2009

2 CONEG TEST
AS PER COALITION OF NORTHEASTERN GOVERNORS (CONEG) REQUIREMENT OF PACKAGING AND PACKAGING COMPONENTS, BY ATOMIC ABSORPTION SPECTROMETRY.

	<u>RESULT IN mg/kg</u>
LEAD (Pb)	<5
CADMIUM (Cd)	<5
MERCURY (Hg)	<5
CHROMIUM VI (Cr (VI))	<1
TOTAL	<16

REMARK : ppm = PARTS PER MILLION BASE ON WEIGHT OF SAMPLE
< = LESS THAN

TESTED COMPONENT: WHITE PAPER (SAVVICOAT (C1S))

REMARK : ACCORDING TO CONEG, THE SUM OF CONCENTRATION OF LEAD, CADMIUM, MERCURY, AND HEXAVALENT CHROMIUM SHALL NOT EXCEED THE FOLLOWING :
- 600 ppm BY WEIGHT EFFECTIVE TWO YEARS AFTER ADOPTION OF THE STATUTE.
- 250 ppm BY WEIGHT EFFECTIVE THREE YEARS AFTER ADOPTION OF THE STATUTE.
- 100 ppm BY WEIGHT EFFECTIVE FOUR YEARS AFTER ADOPTION OF THE STATUTE.

THE LIMIT MAY BE VARIED DEPENDING ON THE ADOPTION DATE OF THE INDIVIDUAL STATE.

TESTING PERIOD: DECEMBER 09, 2009 TO DECEMBER 11, 2009

***** E N D *****/DE/SUT/KS